


SELECT THE LAYOUT OF THE BENCH

THIS ITEM REVERSIBLE AND CAN BE INSTALLED EITHER WITH THE LARGE BENCH AT
YOUR LEFT HAND SIDE (LEFT SIDE INSTALLATION) OR WITH THE LARGE BENCH AT YOUR
RIGHT HAND SIDE (RIGHT SIDE INSTALLATION).

THIS INSTRUCTION IS MADE FOR RIGHT HAND INSTALLATION.
IF YOU SELECT THE LEFT HAND INSTALLATION THEN YOU HAVE TO SWITCH ALL THE
PARTS LOCATED AT RIGHT PART (07, 08, 12, 15 AND 18) TO LEFT PART AND THE PARTS

LOCATED AT LEFT PART (05, 09, 13, 16 AND 19) TO RIGHT PART.

ATTENTION: OUTSIDE LEGS #01 AND #04 PLUS CENTRAL PIECES
(02, 03, 06, 10, 11 AND 17) REMAIN UNCHANGED.

RIGHT SIDE INSTALLATION LEFT SIDE INSTALLATION
NOTE: BEFORE STARTING THE ASSEMBLY PROCESS, ALL PARTS SHOULD BE SEPARATED

ACCORDING TO THE ITEM THEY BELONG TO. FOR BETTER IDENTIFICATION OF ALL PARTS,
PLEASE USE PART IDENTIFICATION LIST ON PAGE 4 FOR THE CORNER BENCH;
THE PART IDENTIFICATION LIST ON PAGE 12 FOR THE TABLE; AND ON PAGE 15 FOR THE

SIMPLE BENCH.

4 NOTICE N

This Product consists of 2 cartons total:

Carton A:  #1 #2 #3 #4 #5 #6 #7 #8
#9 #10 #11 #12 #13 #14
#15 #16 #17 #18 #19
+ Hardware

Carton B:  #20 #21 #22 #23
#24 #25 #26 #27

KPIease verify you have both 2 cartons j




PART LIST - CORNER BENCH

RIGHT SIDE INSTALLATION




PART LIST - CORNER BENCH

| #01 || Right side leg / [ o1 |
| #02 || Middle leg right side [ o1 |
| #03 | | Middle leg left side [ o |
| #04 || Left side leg [ o1 |
| #05 || Small back rest panel [ o1 |
| #06 | | Corner back rest panel [ o1 ]
| #07 || Large back rest panel [ o1 |
| #08 || Large seat [ o1 |
| #09 | | Small seat [ o1 ]
| #10 | | Corner top | | 01 |
| #11 || Corner seat [ o1 |
| #12 || Large cross rail [ 02 |
| #13 || Small cross rail [ 02 |
| #14 | | Cleats support | | 09 |
| #15 | | Large top rail | | 01 |
| #16 || Small top rail [ o1 ]
| #17 || Back supports [ 02 |
| #18 | | Large storage bottom panel | | 01 |
| #19 || Small storage bottom panel [ o1 ]
| #0ON || Nook Hardware Pack [ o1 |




HARDWARE PACKAGE - CORNER BENCH

=

Wood dowel (8x30mm)

36

Qo

Screw (4x25mm)

06

O

Screw (4x30mm)

43

Screw (4x35mm)

22

(o D

Screw (7x50mm)

04

e))n\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\m

Screw (7x50mm)

08

A
C
D
E () — >
.
G
H

o

Plastic Pin

04

I Y

Allen Wrench

01

NOTE: Find the label of "Hardware Enclosed” on one of the carton corner then follow the red ribbon to get the hardware bag.

TOOLS REQUIRED

Philips screwdriver

Not supplied

IMPORTANT:

1. Do not tighten bolts completely until all bolts are completely lined up and inserted into holes / nuts.

2. Do not over tighten screws and bolts to avoid stripping.

3. Please use hand tools to assemble this product. Do not use power tools.

4. For ease of assembly, two adults are recommended










@)I\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\!

02

Y

01

&) >

06

e))-\\\\\\\\\\\\\m\\\\\\\\\\\\\\\\m\\\\\\\\\\\n

02

01




/ (| 02
~” > |01
#18
e
I #12 #08
#12
#07

§)r—mm» |06
(P | 02
~ ® |01







) r—mm» |06

11.

D)) 2

#10

o > - =0 O - o

oW

W w

f| > — =0 ow— — g

#06

W W

f| > — —-=0 o —

06

12.

10



04




PART LIST - TABLE

#22

| #20 || Table top || o1 |
| #21 || Table legs || 02 |
| #22 || Crossbar || o1 |
| #23 | | Table top supports | | 02 |
| #00T || Table Hardware Pack [ o1 |

HARDWARE PACKAGE - TABLE

==

Wood dowel (8x50mm)

04

O-omm-

Screw (4x30mm)

08

&) >

Screw (4x35mm)

06

e))-\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\‘

Screw (7x50mm)

04

Q| M| Q|

Y

Allen Wrench

01

12



o | 04
~” ¥ |01
B |04

) r—mm» |06

13






PART LIST - SIMPLE BENCH

SN

2

7

TN #27
’ #26

| #24 | | Bench seat | | 01 |
| #25 | | Bench legs | | 02 |
| #26 | | Crossbar | | 01 |
| #27 | | Bench top supports | | 02 |
| #00B | | Simple bench Hardware Pack | | 01 |
HARDWARE PACKAGE - SIMPLE BENCH

B — Wood dowel (8x50mm) 04

D @)Dm Screw (4x30mm) 04

E &) r— Screw (4x35mm) 04

G (I Screw (7x50mm) 04

I

Y

Allen Wrench

01

15



P |04

I
EE
:
= |04

Q) r—mm» |04

04

16



